
 
 
 

Board Meetings 
ARCH CAPE WATER & SANITARY DISTRICTS 
32065 E. Shingle Mill Lane, Arch Cape, OR 97102 

(503) 436-2790 
 

THE PUBLIC IS INVITED, IF THEY WISH,  
TO ATTEND IN PERSON: 

THE FIRE HALL, 72979 US 101,  
ARCH CAPE  

BY                   TELEPHONE OR ZOOM LINK:  
To Join the Zoom Video Meeting Paste the following in your browser address window: 

https://us02web.zoom.us/j/82450898403 
 

Call:     669-900-6833 
Meeting ID:    824 5089 8403 
Meeting Passcode:  None Required 
Assistance:     503-739-2348 
Date:     Thursday 15 December 2022 
 Time:     6:00 PM 
 

            Agenda:     Posted in Board Packet 

https://us02web.zoom.us/j/82450898403


ARCH CAPE SANITARY DISTRICT 
[...]
from manhole E-8 to E-4, A7-1 to A-17, A17 to A-16, A-11 to A-7 and from A-7 to A1-6.  
 
In March 2022, approximately 3,400 feet of gravity sewer lines were inspected.  The 
inspection revealed deficiencies in several sections of the collection system including 
leaking laterals, cracked joints, missing sections of pipe, debris/blockage as well root 
penetrations.    Summaries of identified deficiencies are shown in the following table and 
the field reports are attached in Appendix B: 
   

Table  9 - Pipe Inspection Report Summary 
Manholes Length 

(feet) 
Observations 

From To 
A9.1 A19 305 Water leaking from lateral.  Dirt/debris blocking 40% of pipe. 

A19 A20 237 Water Leaking from lateral. 

A21 A20 218 Water pulsing out from lateral. 

A22 A21 394 
Water leaking form three (3) laterals.  Roots protruding from 
joint in lateral. 

B2 B1 140 
Water leaking from pipe in lateral.  Unable to proceed due to 
rock/debris blockage. 

C2 C1 145  

C1.1 C2 331 Water leaking from lateral.  Roots protruding from lateral. 

C3 C2 279 Water leaking from joint in lateral. 

C4 C3 144 Water Dripping from crack. 

E2 E1 63 Water Leaking into pipe. 

E3 E2 234 Chunk of pipe broken/missing.  50% dirt/debris blockage 

Total 3436  

 

  



19 
 

With base dry weather flows in the range of 0.06 to 0 0.085 MGD in 2021 and a peak flow 
during the wet weather of 0.55 MGD, there are significant sources of I/I.  It should also 
be noted that the wet weather base flow occurs during typically low seasonal population.  
As the District evolves to have more year round occupancy, the District should embark on 
an aggressive program to locate, identify, and make repairs to the collection system, to 
reduce I/I into the remaining 10,600 feet of the collection system that has not been 
inspected.    
 
A.  Pump Stations 

 
1) North Pump Station 

 
The North pump station receives wastewater from the far north end of Arch Cape 
Sanitary District and serves and estimated 75 homes.  According to literature provided 
by the District, the pump station consists of two 7 1/2 Hp self-priming Smith & 
Loveless pumps each with a design capacity of 200 gpm @ 60 feet of head.  Flow is 
discharge from the station through an 890 foot long 4” force main to manhole E-11 at 
the intersection of Larch Street and Pacific Road.   The S & L packaged pump station 
sets over a 14.5 foot deep 6-foot diameter wet well. 

                               North End Pump Station 
 
A review recent the pump runtime records for June through August 2021 shows the 
pumps are operating 1 hour per day or less during dry weather. Increased wet 
weather flows and storm events were noted to increase flows to the pump station.  
An example of the rainfall recorded between January 10th and 18th 2022 is shown in 
the following table where the run times increased to 22 hours or an average of 
approximately 3 hour per day.   



20 
 

 
 

Table 10 - January 2022 Rainfall Storm Event 
Date Rainfall (inches) 
1/10 0.30 
1/11 1.23 
1/12 2.71 
1/13 1.03 
1/14 0.50 
1/15 0 
1/16 0 
1/17 0 
1/18 0.22 

 
 
Since daily readings of pump run times are not recorded, the actual hours of operation 
each day cannot be determined.  However, the storm events were followed by no rain 
on the following 3-days so longer run times per day were likely to have resulted at the 
beginning of the time frame.       
 
In an effort to determine the actual pump discharge flow, a drawdown of the pump 
station was to be performed with the assistance of the Arch Cape Sanitary District 
staff.  Upon inspection of the station, it was determined that this approach was not 
feasible due to the submergence of the inlet sewer line, and shallow depth of the wet 
well from the sewer line invert. 

 
There are no critical deficiencies associated with the operation of the pump station, 
however, it was installed in 2005 and is beginning to show signs of deterioration due 
to the coastal environment and is also reaching the end of its projected 20- year 
service life. 

 
2) Asbury Pump station 

 
The Asbury pump station is located on Pacific Road just east of Asbury Creek.  The 
pump station serves an estimated 68 home.  The pump station also receives flows 
from the North Pump Station.  It is similar to the North station in that it is also a S & L 
station with the same design and performance, 200 gpm @ 60 feet.  Flow is discharged 
from the pump station through a 380 foot long 4” force main to manhole C-3 at the 
intersection of Pacific Road and Shanks Avenue. The S & L packaged pump station sets 
over a 15 foot deep 6 foot diameter wet well. 
 



21 
 

                                                       Asbury Pump Station 
 

Pump runtime records for June through August 2021 shows the pumps are operating 
2 - 3 hour per day or less during dry weather. The January 10th through 18th 2022 time 
frame was again reviewed.  From January 10th to January 14th the pump station ran a 
total of 68 hours or an average of 17 hours per day, and from January 14th to January 
18th 34 hours or an average of 8.5 hours per day.    

 
As with the North End Pump Station a determination of the pump discharge flow could 
also not be performed at this station due to the submergence of the inlet sewer line, 
and shallow depth of the wet well from the sewer line invert. 
 
There are no critical deficiencies associated with the operation of the pump station, 
however, it was installed at the same time as the North end pump station and is also 
beginning to show signs of deterioration due to the coastal environment and is also 
reaching the end of its anticipated 20-year service life. 

 
3) Sally’s Alley Pump Station  

 
The Sally’s Alley Pump Station is located at the intersection of Pacific Road and Sally’s 
Alley.  The pump station serves an estimated 41 homes and receives wastewater from 
the gravity collection system in the area as well as wastewater from the North End 
and Asbury pump stations.   The pump station was rebuilt in 2015 as a submersible 
pump station  with two 5 Hp pumps with a design of 220 gpm at 37 feet installed is a 
14 foot deep 6 foot diameter wet well.  Flow is discharged from the wet well pumps 
through a 4” 320-foot-long force main to manhole A-21 at the intersection of Pacific 
Road and Montbrecia Lane.      



22 
 

 

                          Sally’s Alley Pump Station Control building 
 
Sally’s Alley is the only station with remote telemetry.  The telemetry system monitors 
several system parameters including wet well level and pump runtimes.  This 
information should be useful in analyzing the existing performance and capacity of 
the pump station through a snapshot of the online data. 

  
August 2021 and June 2022, runtime records show pump runtimes during dry weather 
of approximately 3 hours per day.   January 10th through 14th 2022 runtimes totaled 
105 hours over the 4-day period.  This indicates that both pumps were on at some 
time during this event to handle the flows into the pump station.  From January 14th 
through the 18th a total of 53 hours were recorded with an average run time of 13.25 
hours per day.  In total, the pump station ran a total of 158 hours over an 8-day period 
with an average run time of 15.8 hours.  
 
Inspection of the pump operation at Sally’s Alley revealed that the submersible pumps 
are not seating on the base elbows.  This is allowing sewage to be recirculated back in 
to the wet well.  Consequently, resulting in longer run times and an inability to confirm 
the actual pump discharge rate by performing a drawdown test.  
 
In the absence of test data, the station capacity is anticipated to match the published 
performance of the pump. 
 
 

  



23 
 

 
4) Web Avenue Influent Pump Station  

 
The Webb Avenue pump station Is located at the intersection of East Beach Road and 
Webb Avenue, approximately 240 feet east of Highway 101, and receives wastewater 
from approximately 166 homes in the south end of Arch Cape.  All wastewater enters 
the station through a single 8-inch gravity sewer line.   
 
The station consists of a wet well with duplex submersible pumps and a standby 
generator housed in a wooden structure.  The pump station servers as the influent 
pump station to the District’s wastewater treatment facility. Sewage is pumped to the 
WWTF headworks through a 6” diameter 2,150 foot long force main. 

 

 

In 1999, the pump station equipment was rebuilt with new pumps, valving, piping, 
and control system.  The submersible pump impellers were replaced in August 1014 
increasing pump capacity to 300 gpm (0.432 MGD) utilizing the available remaining 
pump horsepower without overloading the motor.  With both pumps running the 
pump station is capable of discharging 0.583 MGD (405 gpm) according to the District. 
 
August 2021 runtime records show pump runtimes during dry weather of 
approximately 3 hours per day.   January 10th through 14th 2022 runtimes totaled 79 
hours over the 4-day period or an average of 20 hours per day.  From January 14th 

Webb Avenue Pump Station 



24 
 

through the 18th a total of 48 hours were recorded with an average run time of 12 
hours per day.  In total the pump station ran a total of 158 hours over an 8-day period 
with an average run time of 15.9 hours.  
 
DMR records show daily average wet weather flows from the pump station to the 
treatment plant increased over a 5-year period from 0.134 MGD to 0.176 MGD (122 
gpm).  In addition, the peak day flow increased from 0.372 MGD to 0.55 MGD (382 
gpm) in November of 2021 and 0.53 MGD (368 gpm) in January 2022 requiring both 
pumps to be in service to meet flow to the pump station.  This demonstrates existing 
reliable pump capacity is inadequate to meet existing or future flows with additional 
development in the District.     
 

5. RECOMMENDATIONS 
 

A. Treatment Facility 
 
Existing treatment facility has been well maintained and there are no deficiencies related 
to any of the treatment process equipment.  The systems were design for the full buildout 
of the District and have surplus capacity.  No improvements are needed to the headworks 
screening, aeration systems, membranes, or pumping systems.   
 
The treatment facility has adequate capacity to treat the projected ADWF, AWWF and 
MMWWF at full buildout of the District.  PDAF exceeds the membrane capacity but  is 
effectively treated with the use of the existing equalization basin storage capacity, excess 
Anoxic Zone Basin volume and the buffering capacity of the pump stations and collection 
system.     
 
Flux rates for the MBR are higher than the original design parameters due to the higher 
operating temperature demonstrated in the DMR records and the addition of the 
additional cassettes. This permits the MBR to treat the existing higher flows during the 
winter wet weather period.  The summer water temperatures are significant higher and 
result in the treatment facility having a significant increase in treatment capacity during 
warmer periods. 
 
Waste sludge processing is recommended to continue the use of the drying beds, if 
desired, with excess flow delivered to the City of Seaside. Discontinuing the use of the 
drying beds entirely only adds a small increment in operating costs and restores 
manpower capacity for the plant operators. Operators currently expend approximately 
300 hours per year processing waste sludge. These manhours would be efficiently utilized 
in other system operations as the system grows. 

  



25 
 

B.  Collection System 
 

The District made repairs to sections of the collection in 2014 with in situ lining of 
approximately 5,400 feet of sewer line along with other miscellaneous repairs.  In 2022, 
3,400 feet of the collection system was inspected and cleaned revealing damage or 
missing pipe and leaking laterals as well as intrusion of roots.  The collection system 
sections where repairs are needed are shown in the following table    
 

Table  11 - Pipe Inspection Report Summary 

Manholes 
Length 
(feet) Observations 

From To   

A9.1 A19 305 Water leaking from lateral.  Dirt/debris blocking 40% of pipe. 

A19 A20 237 Water Leaking from lateral. 

A21 A20 218 Water pulsing out from lateral. 

A22 A21 394 Water leaking from three (3) laterals.  Roots protruding from joint 
in lateral. 

B2 B1 140 Water leaking from pipe in lateral.  Unable to proceed due to 
rock/debris blockage. 

C1.1 C2 331 Water leaking from lateral.  Roots protruding from lateral. 

C3 C2 279 Water leaking from joint in lateral. 

C4 C3 144 Water Dripping from crack. 

E2 E1 63 Water Leaking into pipe. 

E3 E2 234 Pipe broken/missing.  50% dirt/debris blockage 

 
The location of the leakage and damages can be found in the report provided to the 
District by Spartan Environmental Services bound in the appendices but appear to be 
primarily in the lateral connections. The District should proceed with the necessary 
repairs to the collection system and laterals as funding is available. Collection system 
repairs are estimated as:  

 

 

Lateral Connection Repair, 10 ES @ $2,500 $25,000

Lateral Relining/Bursting, 200 LF @ $60/LF $12,000

Mainline 8” Spot Repairs, 6 @ $3,000 $18,000

Subtotal $55,000

Engineering & Contingency 25% $15,000

Total $70,000

Collection Clean & TV, 10,900 LF @ $4/LF $44,000

Engineering & Contingency 25% $11,000

Total $55,000

Table 12 – Collection System I/I Repairs Cost Estimate



26 
 

 
Repairs to laterals are difficult to fund and to construct due to the laterals being on private 
property. The Capital Improvement Plan recommends the lateral connections and short 
portions of the leaking laterals repaired by relining or pipe bursting to minimize 
disturbance on private property. The District could develop a program for private 
property owners to fund a portion of the improvements with a low interest load or 
subsidy. 
  
In addition to the To provide additional ability to meet future peak day flows, an 
aggressive collection system I/I reduction program needs to be implemented.  This should 
include inspecting the remaining 10,900 feet of the collection system to locate and 
identify other deficiencies in the collection system that contribute to I/I.  A program of 
annual inspections needs to be in place until the remaining sewer lines are inspected and 
repaired.  

 
C.  Pump Stations 

 
1) North and Asbury Pump Stations 

 
Both stations have a current design of 200 gpm. Both stations have adequate capacity 
to serve the District, however, the stations are 17 years old and will need to be 
replaced in the relatively near future.    
 
Conversion to submersible type pump stations is recommended when they are 
replaced to minimize exposure of equipment to the marine environment and make 
the stations similar to the Sally’s Alley and Webb Avenue pump stations     The 
estimated cost of replacing each pump station is shown in the following table.  

 

Table 13 – North and Asbury Pump Stations Cost Estimate 

North and Asbury Pump Stations Cost Each 

Pumping Equipment  $40,000 
Mechanical Piping Modifications 20,000 
Control Panel & Wiring Improvements 40,000 
Disconnect Enclosure/electrical  25,000 
Auxiliary Power Plug & Transfer Switch 15,000 
Miscellaneous Improvements 20,000 
Remote telemetry unit (RTU) 10,000 
Temporary Bypass Pumping 5,000 
Subtotal $175,000 
Engineering & Contingency 40% 75,000 

Total $250,000 



27 
 

 
Backup power systems are not being proposed at either station.  The short run times 
as seen from the pump station runtime documentation does not warrant the added 
expense of a standby generator at these two sites. However, each station should be 
equipped with a generator plug to allow the District to move their standby generators 
to each site to provide backup power in the event of a power outage.  

 
2) Sally’s Alley Pump Station 

 
Overall, the pump station is in good condition, but an estimation of the pump station 